

Guideline for the Use of PHENobarbital in the Management of the NON-ICU TRAUMA Patient at Risk of OR Experiencing Severe Alcohol Withdrawal

The purpose of this guideline is **to identify AND treat** those patients who are at high risk of severe alcohol withdrawal, or who are already demonstrating severe alcohol withdrawal. Treatment guidelines for this population are provided. In order to begin this treatment pathway, **definite diagnosis of alcohol withdrawal must be confirmed** and **all benzodiazepine orders for the treatment of alcohol withdrawal must be discontinued**.

Inclusion criteria:

1. Patient is an active drinker (within the last 30 days) with a history of **previous alcohol withdrawal** or has a positive BAL on admission

AND

Has a history of 1 or more of the following: alcohol withdrawal seizures or delirium tremens

OR

2. CIWA score >16 AND a history of alcohol use AND symptom onset within 48 hours of last drink

Treatment:

1. PHENobarbital

Loading (Day 1):

Low risk* of sedation and respiratory compromise:

PHENobarbital 7.5 mg/kg (based on actual body weight) IV infused over 1 hour ONCE

High risk* of sedation and respiratory compromise:

PHENobarbital 2.5 mg/kg (based on actual body weight) IV q2h x 3 doses for a total dose of 7.5 mg/kg

*Risk of sedation or respiratory compromise:

- ≥ 65 years of age
- Documented obstructive sleep apnea or risk factors (significant facial and cervical obesity, high Mallampati score of III or IV)
- Hepatic dysfunction (AST or ALT ≥ 3 times the upper limit of normal) or cirrhosis
- Concomitant (within 12 hours) opioids, benzodiazepines, or other sedatives that may suppress respiratory drive
- Head injury
- Pneumonia
- Chronic obstructive pulmonary disease (COPD)
- Asthma
- Interstitial lung disease or pulmonary fibrosis
- Head/neck cancer
- Rib fractures and/or pulmonary contusion(s)
- C-collar/brace

Maintenance doses (Day 1-4):

Maintenance Dose [†]	Weight <80 kg	Weight ≥80 kg
Day 1-2 (begin 3 hr after final loading dose)	PHENobarbital 97.2 mg PO q8h x 3-6 doses, or PHENobarbital 90 mg IV q8h x 3-6 doses	PHENobarbital 129.6 mg PO q8h x 3-6 doses, or PHENobarbital 130 mg IV q8h x 3-6 doses
Day 3	PHENobarbital 97.2 mg PO q12h x 2 doses, or PHENobarbital 90 mg IV q12h x 2 doses	PHENobarbital 129.6 mg PO q12h x 2 doses, or PHENobarbital 130 mg IV q12h x 2 doses
Day 4	PHENobarbital 97.2 mg PO q24h x 1 dose, or PHENobarbital 90 mg IV q24h x 1 dose	PHENobarbital 129.6 mg PO q24h x 1 dose, or PHENobarbital 130 mg IV q24h x 1 dose
Breakthrough Dosing[‡] (Days 1-4)	PHENobarbital 90 mg IV q2h prn agitation, anxiety, restlessness. Notify provider if more than 2 doses are needed in a 6 hr period.	PHENobarbital 130 mg IV q2h prn agitation, anxiety, restlessness. Notify provider if more than 2 doses are needed in a 6 hr period.

[†] If a scheduled dose of PHENobarbital is held due to over-sedation, increase the interval it is being administered (e.g. increase from q8h to q12h, q12h to q24h).

[‡] Do not use CIWA to determine need for breakthrough medication. If 2 or more prn doses of PHENobarbital are required, continue maintenance PHENobarbital dose at q8h for an additional day.

Additional considerations:

- The oral bioavailability of PHENobarbital is ≥95%. Intravenous route of administration for maintenance dosing should be reserved for patients who are unable to swallow or do not have enteral access.
- The onset of action of IV PHENobarbital is 5 minutes with peak effect ≥15 minutes. The onset of action of oral PHENobarbital is >60 minutes. **There are no contraindications to administering IV PHENobarbital on the floor or in intermediate care areas.**
- Therapeutic drug monitoring of PHENobarbital is not routinely indicated. A serum level may be warranted in the following circumstances: total daily dose exceeds 10 mg/kg, severe liver disease or cirrhosis, acute renal failure or end-stage renal disease, symptoms of barbiturate toxicity (hypotension, bradycardia, severe CNS or respiratory depression). If serum concentration exceeds 40 mcg/mL, dose should be reduced.
- PHENobarbital is relatively well tolerated with a **low incidence of side effects**. Respiratory depression requiring intubation is infrequent (<5%) at the doses utilized for alcohol withdrawal. CNS depression may occur if given in conjunction with other centrally-acting medications. Other rare side effects include Stevens-Johnson syndrome, DRESS and transaminitis.
- PHENobarbital is an inducer of CYP3A and CYP2C enzymes, therefore **drug interactions** must be considered. It is important to note the induction may be delayed in onset and offset of more than a week.

2. Clonidine

If the patient is experiencing autonomic symptoms due to alcohol withdrawal (e.g. tachycardia, hypertension, tremors, sweating, nausea/vomiting), schedule clonidine.

Hold parameters for clonidine: HR <60 bpm, SBP <100 mmHg

Days 1 and 2: Clonidine 0.2 mg PO/SL q6h x 8 doses

Day 3: Clonidine 0.2 mg PO/SL q8h x 3 doses

Day 4: Clonidine 0.2 mg PO/SL q12h x 2 dose

Day 5: Clonidine 0.2 mg PO/SL q24h x 1 dose

If 2 or more prn doses of PHENobarbital are required, continue maintenance clonidine dose at q6h for an additional day

3. Antipsychotics

If the patient is experiencing hallucinations or disorientation, consider the addition of antipsychotics:

QTc <500 ms: Haloperidol 2.5 mg IV q4h prn agitation (maximum dose in 24 hr: 30 mg)

QTc > 500 ms: Olanzapine 5 mg IM q6h prn agitation (maximum dose in 24 hr: 30 mg)

4. Vitamin Supplementation

- Thiamine 200 mg IV every 8 hours for 3-5 days followed by 100 mg PO daily for the prevention and/or treatment of Wernicke's encephalopathy
- Folic acid 1 mg IV/PO daily
- Multivitamin 1 tablet PO daily (optional – no evidence for routine supplementation)
- Monitor serum magnesium levels and replete as necessary

5. Monitoring:

- Obtain baseline liver function tests before initiating PHENobarbital.
- Monitor vitals every 4 hours.
- Continue to document CIWA scores for clinical assessment of alcohol withdrawal course, but do not use it to determine the need for breakthrough medication.
- Obtain daily EKG if either antipsychotic is required.
- If agitation continues despite 2 prn doses of PHENobarbital, 15 mg of olanzapine or 10 mg of haloperidol, consider calling psychiatry for further recommendations. If patient is requiring frequent intervention, consider contacting the SCU coordinator for additional resources and consideration for transfer to higher level of care.
- If the patient is over-sedated, hold PHENobarbital dose and contact provider.

Summary of treatment guideline:

	Weight <80 kg	Weight ≥80 kg
Day 1-2	<p><i>Maintenance:</i> PHENobarbital 7.5 mg/kg IV load, given as a 1-hr infusion or divided q2h x 3 doses (depending on risk of sedation/respiratory compromise), followed by PHENobarbital 97.2 mg PO q8h x 3-6 doses, or PHENobarbital 90 mg IV q8h x 3-6 doses</p> <p>Clonidine 0.2 mg PO/SL q6h x 8 doses</p>	<p><i>Maintenance:</i> PHENobarbital 7.5 mg/kg IV load, given as a 1-hr infusion or divided q2h x 3 doses (depending on risk of sedation/respiratory compromise), followed by PHENobarbital 129.6 mg PO q8h x 3-6 doses, or PHENobarbital 130 mg IV q8h x 3-6 doses</p> <p>Clonidine 0.2 mg PO/SL q6h x 8 doses</p>
	<p><i>Breakthrough:</i> PHENobarbital 90 mg IV q2h prn agitation, anxiety, restlessness. Notify provider if more than 2 doses are needed in a 6 hr period.</p> <p>QTc <500 ms: Haloperidol 2.5 mg IV q4h prn agitation QTc ≥ 500 ms: Olanzapine 5 mg IM q6h prn agitation</p>	<p><i>Breakthrough:</i> PHENobarbital 130 mg IV q2h prn agitation, anxiety, restlessness. Notify provider if more than 2 doses are needed in a 6 hr period.</p> <p>QTc <500 ms: Haloperidol 2.5 mg IV q4h prn agitation QTc ≥ 500 ms: Olanzapine 5 mg IM q6h prn agitation</p>
Day 3	<p><i>Maintenance:</i> PHENobarbital 97.2 mg PO q12h x 2 doses, or PHENobarbital 90 mg IV q12h x 2 doses</p> <p>Clonidine 0.2 mg PO/SL q8h x 3 doses</p>	<p><i>Maintenance:</i> PHENobarbital 129.6 mg PO q12h x 2 doses, or PHENobarbital 130 mg IV q12h x 2 doses</p> <p>Clonidine 0.2 mg PO/SL q8h x 3 doses</p>
	<p><i>Breakthrough:</i> PHENobarbital 90 mg IV q2h prn agitation, anxiety, restlessness. Notify provider if more than 2 doses are needed in a 6 hr period.</p> <p>QTc <500 ms: Haloperidol 2.5 mg IV q4h prn agitation QTc ≥ 500 ms: Olanzapine 5 mg IM q6h prn agitation</p>	<p><i>Breakthrough:</i> PHENobarbital 130 mg IV q2h prn agitation, anxiety, restlessness. Notify provider if more than 2 doses are needed in a 6 hr period.</p> <p>QTc <500 ms: Haloperidol 2.5 mg IV q4h prn agitation QTc ≥ 500 ms: Olanzapine 5 mg IM q6h prn agitation</p>
Day 4	<p><i>Maintenance:</i> PHENobarbital 97.2 mg PO q24h x 1 dose, or PHENobarbital 90 mg IV q24h x 1 dose</p> <p>Clonidine 0.2 mg PO/SL q12h x 2 doses</p>	<p><i>Maintenance:</i> PHENobarbital 129.6 mg PO q24h x 1 dose, or PHENobarbital 130 mg IV q24h x 1 dose</p> <p>Clonidine 0.2 mg PO/SL q12h x 2 doses</p>
	<p><i>Breakthrough:</i> PHENobarbital 90 mg IV q2h prn agitation, anxiety, restlessness. Notify provider if more than 2 doses are needed in a 6 hr period.</p> <p>QTc <500 ms: Haloperidol 2.5 mg IV q4h prn agitation QTc ≥ 500 ms: Olanzapine 5 mg IM q6h prn agitation</p>	<p><i>Breakthrough:</i> PHENobarbital 130 mg IV q2h prn agitation, anxiety, restlessness. Notify provider if more than 2 doses are needed in a 6 hr period.</p> <p>QTc <500 ms: Haloperidol 2.5 mg IV q4h prn agitation QTc ≥ 500 ms: Olanzapine 5 mg IM q6h prn agitation</p>
Day 5	<p><i>Maintenance:</i> Clonidine 0.2 mg PO/SL q24h x 1 dose Discontinue PHENobarbital and antipsychotic prn orders, if appropriate</p>	<p><i>Maintenance:</i> Clonidine 0.2 mg PO/SL q24h x 1 dose Discontinue PHENobarbital and antipsychotic prn orders, if appropriate</p>

References:

1. Maldonado JR, Sher Y, Das S, et al. Prospective Validation Study of the Prediction of Alcohol Withdrawal Severity Scale (PAWSS) in Medically Ill Inpatients: A New Scale for the Prediction of Complicated Alcohol Withdrawal Syndrome. *Alcohol and Alcoholism* 2015;50:509-18.
2. West-Ward Pharmaceutical Corp. PHENobarbital package insert. Eatontown, NJ; 2011.
3. Rosenson J, Clements C, Simon B, et al. PHENobarbital for Alcohol Withdrawal: A Prospective Randomized Double-Blind Placebo-Controlled Study. *J Emerg Med* 2013;44:592-8.
4. Hendey GW, Dery RA, Barnes RL, et al. A prospective, randomized, trial of PHENobarbital versus benzodiazepines for acute alcohol withdrawal. *Am J Emerg Med* 2011;29:382-5.
5. Young GP, Rores C, Murphy C et al. Intravenous PHENobarbital for Alcohol Withdrawal and Convulsions. *Ann Emerg Med* 1987;16:847-850.
6. Baumgartner GR, Rowen RC. Clonidine vs Chlordiazepoxide in the Management of Acute Alcohol Withdrawal Syndrome. *Arch Intern Med* 1987;147:1223-1226.
7. Stanley KM, Amabile CM, Simpson KN, et al. Impact of an Alcohol Withdrawal Syndrome Practice Guideline on Surgical Patient Outcomes. *Pharmacother* 2003;23:843-854.
8. Flannery AH, Adkins DA, Cook AM. Unpeeling the Evidence for the Banana Bag: Evidence-Based Recommendations for the Management of Alcohol-Associated Vitamin and Electrolyte Deficiencies in the ICU. *Crit Care Med* 2016;44:1545-1552.